
DO NOT CIRCULATE

DESCRIPTION OF WATER SUPPLY FACILITIES
of the

MIAMI-DADE WATER AND SEWER AUTHORITY
DECEMBER, 1976

WATER RESOURCES AND SUPPLY

A glance at the map of the State of Florida will show that
Dade County is located at the point near the southern end of the
peninsula on Biscayne Bay which is an arm of the Atlantic Ocean.
At this latitude, it is less than one hundred miles in an east-
west direction from the Atlantic Ocean to the Gulf of Mexico.
As the crow flies, it is approximately sixty miles from Miami to
Cape Sable, the extreme southern point of the mainland of the
United States.

The terrain of the coastal ridge in Dade County consists
of an outcropping of a soft, porous, limestone rock -- referred
[...]
attached.

This plant has a 2,500 kilowatt Diesel engine-driven
generator to provide emergency power to operate it, the
Hialeah Plant, many of the wells and the lime plant during
outages of commercial power.

The new Medley Well Field located at N. W. 74th Street at
N. W. 74th Avenue has six wells, 90 to 100 feet deep, 42-inch
diameter, cased to a depth of 60 feet and 24-inch open hole
below. These wells will provide an alternative to the existing
Hialeah/Miami Springs/ Preston Well Fields, which are too close
to the coastal salinity dams. Under the conditions of the
Central and Southern Florida Flood Control District permit, a
maximum installed pumping capacity for these well fields which
supply the Hialeah and Preston Plants is 194 million gallons
per day, although the maximum day withdrawal allocation is
limited to 146 million gallons.

Another new well field will soon be developed in the
vicinity of N. W. 74th Street and N. W. 137th Avenue on pro-
perty owned by the Authority. Ten wells, each with 10 million
gallons a day capacity, will be installed; although the present
permit is limited to a maximum day withdrawal of 87.5 million
gallons, it does allow a maximum installed pumping capacity of
100 million gallons per day.

ALEXANDER ORR, JR., TREATMENT PLANT AND WELL FIELDS

The raw water supply for this plant is obtained from seven
dual drive Diesel/electric powered wells and three electric

- 6 -



powered wells in the well field at the treatment plant site -

6800 S. W. 87th Avenue - approximately three miles southwest
of Coral Gables. In addition there are ten electric powered

wells in the Southwest Well Field situated approximately four
miles west of the plant. The plant wells each, have a capacity
of 6 million gallons daily, and the southwest wells each have

a capacity of 7 million gallons daily. A new field located
near Snapper Creek Canal at S. W. 102nd Avenue has been com-

pleted to provide an additional permissible average day
withdrawal of 10 million gallons per day although its pump

capacity will be 40 million gallons per day. All of the

wells are 90 to 100 feet deep range in diameter from 30-inch

to 42-inch with upper casing 40 to 50 feet in depth and 24-

inch diameter open hole below. Allowable installed pump
capacity for all the wells which supply the Orr Plant is 180

million gallons per day as permitted by the Central and

Southern Florida Flood Control District. The maximum day
allocation is 126 million gallons per day according to the

permit.

The treatment plant was named in honor of Alexander Orr,

Jr., a former City of Miami mayor and pioneer. It is a complete

treatment plant, consisting of eight softeners, a recarbonation
or stabilization basin, twenty rapid sand filters, three storage

basins for filtered water, and a Diesel-powered high pressure
pumping station.

The softeners are upflow units where a complete mixing,

softening and settling cycle occurs in one circular basin.

Each basin is sixty-nine feet in diameter and eighteen feet

deep. The coagulant used is activated sodium silicate which

is added to the raw water before it reaches the softeners to

aid in the settling of sludge. Softening is accomplished by
adding slaked quicklime to the raw water as it enters the

b tta of the basin. Sludge produced by the softening reaction
is continuously evacuated from the softener by an automatic
valve.

The water is then treated with chlorine; fluoride solution
is added; then the water is filtered through sand and gravel and
stored in the three storage reservoirs which have a total capacity
of 20 million gallons. Chlorine may be added to the water just
before it enters the reservoir, although this has not been found
necessary to date.

-7 -



Seven high pressure pumps, four at 16.5 million gallons
per day capacity, driven by 825 HP Diesel engines, one at 30
million gallons per day capacity, driven by a 1,500 HP dual-
fuel Diesel engine, one at 38 million gallons per day capacity,
driven by a 2,113 HP dual-fuel Diesel engine, and one 45 million
gallon per day capacity driven by a 2,000 HP electric motor
(under construction), remove water from the storage basins and
deliver it to the consumers through two 48-inch high pressure
transmission mains. One of the 825 HP Diesel engines has a
750 KVA electric generator coupled to it as an alternative to
service for pumping. This generator is capable of supplying
the entire plant and nine electric wells in the plant well
field with auxiliary electric power. Seven of the plant wells
can also be operated by Diesel engines. This makes the Alexander
Orr, Jr., Water Treatment Plant completely independent of an out-
side electric power source in case of a hurricane or other serious
interruption of the area power supply. A flow diagram of this
treatment plant is attached.

OTHER WATER SUPPLY FACILITIES

The Authority also has two small independent water treatment
plant facilities. The Goulds-Perrine Plant has a capacity of 4
million gallons per day and has been placed into standby service
for emergency use since the acquisition of the South Miami Heights
Public Utilities Corporation permitted the interconnection of the
distribution systems served by each plant. The South Miami Heights
Water Treatment Plant has limited capacity softening facilities, as
well as sand filtration, chlorination and pumping capacity at 1.9
million gallons per day. It will be phased out of service in the
future, when a proposed 48-inch transmission main from the Alexander
Orr, Jr., Water Treatment Plant is installed and connected to these
small distribution systems.

OPERATIONAL STATISTICS

The rated capacity of the Hialeah Treatment Plant and the
John E. Preston Treatment Plant is 60 million gallons per day
of each plant. The Alexander Orr, Jr., Treatment Plant's
original installation in 1954 had a rated capacity of 40 million

- 8 -



gallons per day, and a planned expansion program gradually
increased the plant to a firm capacity of 100 million gallons
per day and a peak capacity of 120 million gallons per day.
Thus, the three plants have a total design capacity of 220
million gallons per day and a peak capacity of 240 million
gallons per day. During the twelve months ending September
30, 1976, a total of 69,751,500,000 gallons, or an average of
191.1 million gallons per day, of water was produced of which
an average of 73.2 million gallons per day, was produced at the
Hialeah Treatment Plant, an average of 37.3 million gallons per
day, was produced at the John E. Preston Treatment Plant and an
average of 80.6 million gallons per day, was produced at the
Alexander Orr, Jr., Treatment Plant. Daily average consumption
during the peak month of April, 1976 was 205 million gallons,
and an all-time peak was reached on July 28, 1976, when 229.2
million gallons were pumped from the three major plants.

The Miami-Dade Water and Sewer Authority owns and operates
all of the supply facilities and distribution system for the City
of Miami, Miami Shores, El Portal, Sweetwater and extensive un-
incorporated areas of Dade County.

The distribution system facilities consist of 1,334 miles
of water mains ranging in size from 2-inches to 72-inches in
diameter, one 2 million gallon elevated storage tank, service
connections and other real and personal property necessary for
the rendition of water service.

As of September 30, 1976, the Authority had 125,232 retail
water customers and approximately 45 percent of the total water
production was sold to volume customers for resale.

The waterworks system of the Authority consists of water
supply, treatment, transmission, storage, pumping and distri-
bution facilities representing an investment, as of June 30,
1976, of $109,246,427. These facilities render complete water
service at retail throughout the City of Miami, the City of
Sweetwater and the villages of Miami Shores and El Portal, and
in a number of adjacent unincorporated sections of Dade County,
some of which were formerly served by private utilites and now
have been acquired by the Authority.

- 9 -



Volume sales are rendered by long term corntracts to the
City of Miami Beach (which in turn supplies water to the
communities of Surfside, Bal Harbour, Bay Harbor Islands, North
Bay Village and Indian Creek Village, as well as to its own
inhabitants), the City of Hialeah, the City of West Miami, the
City of Miami Springs, the city of North Miami (supplemental),
and to General Waterworks Corporation for distribution at retail
in the cities of Coral Gables and South Miami and an adjacent
large unincorporated section of Dade County. In addition to
General Waterworks Corporation, one other private water utility,
a subsidiary of General Waterworks Corporation, obtains water at
volume rates, while the Town of Medley, the Village of Virginia
Gardens and three private utilities obtain water at the retail
rate.

Typical average analyses of the raw and treated water for
the large plants are attached. Fluoridation of the water supply
was inaugurated in April, 1952.

The foregoing description of the Authority's water supply
is too limited to describe many features which might be of
interest to the reader, but it covers the more salient points
involved.

WED/tr

- 10 -

a .. Ua .. lnR l Ir



LIME
PLANT O

O O O O 1500 TON SLURRY TANK

o o o O LIME STORAGE CHEM. I

, WELLS BLOG. PUMP

OWER WELL FIELD 0 1. P -P--M HOUSE

3 PLANT WELLS SLUDGE

VENTURI
METERS O

o

MIX 2 MECHANICAL

SAND TANKS FLOCCULATORS
O O O 0 TRAPS

O O 0OO 2.0 PPM 0.5± PPM FLUORIDE

12 WELLS ACTIVATED SILICA 3 CLARIFIERS

PPER WELL FIELD

CHLORINE DIFFUSER
MIL, GAL. 125 LBS t PER MIL. GAL.

9
MIL. GAL .

RESERVOIRS CHLORINE RECARBONATING
CONTACT BASINS BASIN

16 8.0
3.75 MGD RAPID

= 60 MGD
2.9 HIGH PRESSURE TO HIALEAH,

24.4
MIAMI SPRINGS AND

7.2MIAMI
20.0

6.0 2MGI6.0
6.0 ELEVATED

6.0STORAGE
20 0

TO MIAMI .0 55.7 TO CONSUMER TANK

LOW LIFT 26.7 15.0
TRANSMISSION

HIGH PRESSURE

STORAGE TANKS STATIONS FLOW DIAGRAM
20.0 MIL. GAL. O

CAPACITY
HIALEAH WATER TREATMENT PLANT

SCACITY OF PUMPS IN DWATER AND SEWER AUTHORITY

10.0 CAPACITY OF PUMPING STATIONS IN MOD DATE DEC. 197a SCALE NONE

W-5472-C



u6

CHLORINE DIFFUSION
------- 18.0 t PPM 0.5 " PPM FLUORIDE

RECARBONATING

1.6 - PPM
CHLORINE ACTIVATED SILICA

CONTACT ?

BASIN w

VENTURI

198 t PPM LIME

12

5 MGD RAPID CLEAR

SAND FILTERS WELL
- 60 MOD 06 moo --- O*5

I

- I3

VENTURI

METER

RESERVOIR

9.0 MG

*4

1976 FLOW DIAGRAM
OF

JOHN E. PRESTON

#7 WATER TREATMENT PLANT
MIAMI-DADECAPACITY OF PUMPS IN M D MIAMI-DADE

WATER AND SEWER AUTHORITY

O WELL DATE DEC. 1976 SCALE NONE

W-5468- C



10 SOUTHWEST WELLS

4 SNAPPER CREEK WELLS

-II

-J

-J

a- SO"-" VENTURI
METER

--- i a1202 PPM LIME , SOFTENING UNITS
O -(

VENTURI J
METER

I ---- . 1.2t PPM -r 0.5 tPPM FLUORIDE
I _ACTIVATED SILICA

CHLORINE DIFFUSION
-- 3.6 t PPM

I I
t 20 I I

CLEAR WELLS 5 MGD RAPID 9 RECARBONATING

SAND FILTERS BASIN

1.6 MG ' 100 MGD

DUCT

45

II ,i

I Ii -- 30 6 0"

II RESERVOIRS Ii 15 TO CONSUMER

19 MG I 46
I MG I VENTURI

II II METERS

Is

HIGH PRESSURE

PUMPS

1976 FLOW DIAGRAM
OF

ALEXANDER ORR, JR.
WATER TREATMENT PLANT

CAPACITY OF PUMPS IN MGD MIAMI-DADE

WATER AND SEWER AUTHORITY

DATE DEC. 1976 SCALE NONE i

........... ,I



MIAMI-DADE
WATER AND SEWER AUTHORITY

TYPICAL WATER ANALYSES

DECEMBER 1976

Water Treatment Plants

Hialeah/John E.
Alexander Orr, Jr. Preston

Well Treated Well Treated
Water Water Water Water

Electrical Conductivity,
(EC x 10 @ 250 C) 530.0 250.0 580.0 305.0

Color 5.0 2.0 50.0 3,0
pH 7.3 9.1 7.3 '8.8

The following are given in parts per million:

Alkalinity (CaCO3 )
Phenolphthalein 0.0 5.0 0.0 5.0
Methyl Orange 210.0 30.0 230.0 43.0

Hardness (CaCO3)
Non-Carbonate 36.0 40.0 20.0 39,0
Total 246.0 77.0 250.0 82.0

Carbon Dioxide, Free (CO2 ) 22.0 0.0 25.0 0,0
Chlorine Residual, (C12 )

At Plants 0.0 2.5 0.Q 2.8
:Nitrates (N03 ) 0.4 0.4 0.5 0.4
Chlorides (CI) 24.0 28.0 50.0 66.0
Fluorides (F) 0.2 0.70 0.2 0,70
Sulfates (SO4) 36.0 36.0 24.0 24.0
Calcium (Ca) 92.0 24.0 88.0 23.0
Iron (Fe) 0.5 0.01 0.8 0.02

Magnesium (Mg) 4.0 3.6 7.0 4.2
Sodium & Potassium (as Na) 16.0 18.0 31.0 31.0
Silica (Si0 2 ) 5.0 6.3 8.0 9.0
Turbidity Nil. Nil. Nil. Nil.
Total Solids 320.0 150.0 350.0 205.0



Miami Dade Water and Sewer Authority

Typical Average Water Analyses

1977-1978

WATER TREATMENT PLANTS

Alexander Orr, Jr. Hialeah/Preston

Well Treated Well Treated
Water Water Water Water

pH 7.2 9.0 7.3 8.9
Color 8.0 5.0 53.0 6.0
Turbidity (NTU) nil nil 1.0 .5
Electrical Conductivity 550.0 255.0 680.0 425.0

(EC x 106 @ 25 C)

The following are expressed in ppm.

Alkalinity (CaCO3)
Phenolpthalein 0.0 5.0 0.0 5.0
Methyl Orange 211.0 32.0 232.0 40.0

Hardness (CaCO3)
Non-carbonate 29.0 38.0 17.0 40.0
Total 240.0 70.0 249.0 80.0

Total dissolved solids 325.0 155.0 390.0 260.0
chlorine residual,free
C12 at plants 0.0 2.0 0.0 2.0
Chlorides (Cl) 26.0 28.0 63.0 84.0
Fluorides (F) 0.15 0.70 0.20 0.70
Nitrate (N03) 0.32 0.30 0.40 0.30
Sulphate (S04) 27.0 30.0 24.0 24.0
Carbon Dioxide,free CO2 26.0 0.0 24.0 0.0

Average Metal Analyses
: (expressed in ppm)

Calcium 90.0 22.0 91.0 21.5
Chromium 0.01 0.01 0.001 0.00
Copper 0.01 0.002 0.02 0.015
Iron 0.60 0.015 0.95 0.025
Lead 0.002 0.001 0.002 0.001
Magnesium 3.25 3.50 5.00 4.60
Manganese 0.01 0.002 0.03 0.001
Potassium 1.50 2.00 2.60 2.60
Silicon 3.20 4.20 5.20 7.00
Sodium 16.0 17.0 45.0 47.0



MIAMI-DAE WATER AND SEWER AUllDRITY

JOHN E. PRESTN WATER TREnIfl' PTANT

BASIC DESIGN DATA

October 1980

G. General

Design capacity, r~d " 1(

Treatment - lime softening with activated sodiumn silicate added
prior to lin e, recarbonation, breakpoint chlorination, armnxiation,
fluoridation and filtration.

Instrumentation - principally electric; filter controls - pneumatic

2. Typical Water Analysis

Well Water Treated Water

Electrical Conductivity,
(EC x 106 @ 250 C) 580.0 305.0

Color 50.0 3.0

PH 7.3 8.8

The following are given in parts per nillion:

Alkal inity (CaC03)
Pheorlphthalein 0.0 5.0
Methyl Orange 230.0 43.0

ILrdness (CaC0 3)
Non-Carbonate 20.0 39.0
Total 250.0 82.0

Carbon Dioxide, Free (C02) 25.0 0.0
Chlorine Residual, (C12 )
At Plant 0.0 2.8

Nitrates (NO3) 0.5 0.4

Chlorides (C1) 50.0 66.0

Fluorides (F) 0.2 0.70

Sulfates (S04) 24.0 24.0

Calcian (Ca) 88.0 23.0

Iron (~ ) 0.8 0.02

RiFnesion (, ) ' 7.0 4.2



-2-

2. Typical Water Analysis (continued)

Well Water Treated Water

Sodium & Potassiun (as Na) 31.0 31.0

Silica (Si02) 8.0 9.0

Turbidity Nil Nil

Total Solid 350.0 205.0

3. Source of Supply

Wells at John E. Preston Water Treatment Plant

No. of Wells 7

Total capacity, mgd 60

Pusrps - vertical turbine, electric motor drivunl, H.P. 100

Medley Wellfield

No. of Wells 6

Total Capacity, mgd 60

LPm;ps - vertical turbine, electric mutor driven, H.P. 150

Northwest Wellfield (available 1982)

No. of Wells 15

Total capacity, mgd 150

Pumps - vertical turbine, 2-speed electric ntor driven, H.P. 250

4. Venturi Meters

Raw Water

1 - 60 in. No. 1, capacity, Igd 80

1 - 72 in. No. 2, capacity, mgd 100

Total Capacity, mid 180

Treated Water

1- 60 i.. No. 1, capacity, mgd 100

1 - 60 in. No. 2, capacity, n.d 120

lTotal caplcit ty, md;l 220



-3-

5. Softening Units

3 Hydrotreaters at 20 rrd each, total capacity, n~d 60

3 Accelators at 25 mgd each, total capacity, nigd 75

Largest unit out of service capacity, rrp;d 110

Hydrotreaters

Type of Units - sludge blanket, upflow

Maxinun hydraulic capacity each unit:, rjd 25

Side water depth, ft. 20

Diameter tanks, ft. 90

Upflow velocity at 20 mngd, ft./mln. 0.28

Surface loading, gals./sq. ft./min. 2.18

Effective volune each tank, cu. ft. 127,234

Detention at 20 fmgd./unit, nmin. 69

Motor drive, hp 5

Accel ators

'I pe of units - slurry rc irculation, Lqflow

Maxiin hydraulic capacity each unit, nV;d 30

Side water depth, ft. 21

Diameter tanks, ft. 92

Upflow velocity at 25 mgd, ft./ni.n. 0,44

Surface loading, gals./sq. ft./rmin. 3.26